POLARIS RANGER/BOBCAT

XUV REAR BUMPER

PART # 100890 Hardware Kit # HK-034

Kit Components:

Oty Part Description
1... .... Rear Bumper
1... .... RH Bumper Bracket
1... .... LH Bumper Bracket
4... .... Tube Caps
4... .... 3/8” x 1” Carriage Bolt A
4... .... 3/8” x 3/4” Carriage Bolt
4... .... 3/8” Flat Washer
8... .. 3/8” Flanged Nylock Nut .
Figure 1

INSTALLATION INSTRUCTIONS:
1. Begin by assembling the tube caps to the bumper as shown in

the Figure 3. This can also be done after the bumper is

installed.
2. Place the bumper into location as shown in Figure 1. Loosely

install 1 Carriage Bolts and Nuts (A).

Note: Washers are optional on 2008 and older Rangers for

spacing of frame mounts. B
3. Install bumper brackets using %" Carriage Bolts and Flange

Nuts (B) as shown in Figure 2 and 3. Brackets will be installed

with square hole attaching to ranger frame and slotted square

hole attaching to the bumper.

Note: Front hole (C) is for 2008 and older Rangers and rear

hole (D) is for Ranger XP/Bobcat XUV. The frame mounts will Figure 2

go over the top of the brackets on your box frame as shown in

Figure 1.
4. Figure out height adjustment for tailgate. Tighten all nuts.

a c» . -
B @ :
\
—
C| D

@
Figure 3

©2011 Copyright Kappers Fabricating, Inc. All rights reserved



